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444 WILDERNESS PRODUCTS" HI-LIFT JACK MOUNT 6” HIGH RACK

ROOF RACK SIDE

HI-LIFT JACK
HI - LIFT OUTBOARD

SUPPORT BRACKET 1

/
S EEA

1/2 LOCKWASHER
1/2 SAE FLATWASHER

3/8 NYLON LOCKNUT
3/8 USS FLATWASHER

| L |
'
'
'
'
'
[S=

INSIDE SUPPORT

— BRACKET
( Yo~

OUTSIDE SUPPORT
/GX BRACKET
i
00

\
\
AY

006000000000000000006000(M0000000| “SiAole Horoer |

\< - - | TO SECURE HANDLE
\

AY
\
\

PARTS LIST
2 - HI-LIFT SUPPORT BRACKETS 2-1/2 SAE FLATWASHERS
2 - OUTSIDE SUPPORT BRACKETS (6”) 2-1/2 LOCKWASHERS
2 - INSIDE SUPPORT BRACKETS ( 6”) 4 - 3/8 X 2 CARRIAGE BOLTS
2-1/2WING NUTS 4 -3/8 NYLON LOCKNUTS

4 - 3/8 USS FLATWASHERS

INSTALLATION INSTRUCTIONS

1-INSTALL INSIDE AND OUTSIDE SUPPORT BRACKETS TO ROOF RACK SIDE AS SHOWN.

2 - SPACE MOUNTING BRACKETS APPROX 15” TO 18” APPART, SLIGHTLEY TIGHTEN
TO HOLD IN PLACE

3 - INSTALL HI-LIFT JACK ON THE 1/2 BOLTS THAT COMING OUT OF THE MOUNTING
BRACKETS AS SHOWN. ADJUST AND TIGHTEN MOUNTING BRACKET BOLTS, SO THAT
THE JACKWILL GO ON AND OFF EASILY.

4 - SECURE THE JACK TO THE MOUNTING BRACKETS AS SHOWN AND TIGHTEN.
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